
 

 

New approaches and best practices for 
closing the energy cycle in the water 

sector 
Deliverable D1.4 

AUTHORS : JUNGEUN KIM, JAN HOFMAN, ISTVAN KENYERES, 
ERZSEBET POOR-POCSI, ANNE KLEYBÖCKER, JANINA HEINZE, 

FABIAN KRAUS, ANA SOARES, ELEONORA PAISSONI, PETE VALE, 
MATTHEW PALMER, MARTIN BLOEMENDAL, STIJN BEERNINK, 

STEVEN ROS, NIELS HARTOG, JOS FRIJNS 

DATE : 14/11/2022 

 
  



 D1.4 New approaches - Energy 

 

 

2 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Technical References 

 

 
1 PU = Public 
 PP = Restricted to other programme participants (including the Commission Services) 
[...]
pre-treatments on waste activated sludge solubilisation and anaerobic biodegradability. 
Chemical Engineering and Processing: Process Intensification, 45, 8, 711–718. 
https://doi.org/10.1016/j.cep.2006.02.005 

Cornel, P., Schaum, C. (2009). Phosphorus recovery from wastewater: needs, techniques and 
costs. Water Science and Technology, 59, 1069–1076. 
https://doi.org/10.2166/wst.2009.045 

Desmidt, E., Ghyselbrecht, K., Zhang, Y., Pinoy, van der Bruggen, B., Verstraete, W., Rabaey, 
K., Meesschaert, B. (2015). Global phosphorus scarcity and full-scale P-recovery 
techniques, Critical Reviews in Environmental Science and Technology, 45, 336-384. 
https://doi.org/10.1080/10643389.2013.866531 

DüMV (2012). Verordnung über das Inverkehrbringen von Düngemitteln, Bodenhilfsstoffen, 
Kultursubstraten und Pflanzenhilfsmitteln (Düngemittelver-ordnung – DüMV vom 5. 
Dezember 2012, BGBl. I S. 2482), Bundesministerium der Justiz und Bundesamt für Justiz. 
https://www.gesetze-im-internet.de/d_mv_2012/D%C3%BCMV.pdf 

DWA 2014. Merkblatt DWA-M 302 Klärschlammdesintegration, DWA Deutsche Vereinigung 
für Wasserwirtschaft, Abwasser und Abfall e.V., Hennef, 82 S., ISBN 978-3-88721-227-8 



D1.4 New approaches - Energy 

 

73 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

González, C., Fernández, B., Molina, F., Camargo-Valero, M., Peláez, C. (2021). The 
determination of fertiliser quality of the formed struvite from a WWTP. Water Science 
and Technology. 83, 12, 3041-3053. https://doi.org/10.2166/wst.2021.162 

Heidel, B., Rogge, T., Scheffknecht, G. (2014). Controlled re-emission of mercury in waste 
water treatment. Energy Procedia 61, 2307-2310. 
https://doi.org/10.1016/j.egypro.2014.11.1190 

Heinze, J. (2022). Own data (personal communication), Abwasserverband Braunschweig. 
Higgins, M., Beightol, S., Mandahar, U., Suzuki, R., Xiao, S., Lu, H., Le, T., Mah, J., Pathak, B., 

DeClippeleir, H., Novak, J., Al-Omari, A., Murthy, S. (2017). Pretreatment of a primary and 
secondary sludge blend at different thermal hydrolysis temperatures: impacts on 
anaerobic digestion, dewatering and filtrate characteristics. Water Research, 122, 557–
569. 
https://doi.org/10.1016/j.watres.2017.06.016 

Kleyböcker, A., Kraus, F., Moermann, W., Pudova, N., Holba, M., Dünnebeil, A. (2020). Efficient 
carbon, nitrogen and phosphorus cycling in the European agri-food system and related 
up- und down-stream processes to mitigate emissions, Circular Agronomics, Deliverable 
3.1, Grant Agreement Number 773649. https://www.circularagronomics.eu/wp-
content/uploads/CA-D3.1-E-0820-Classification-streams.pdf 

Kratz, S., Vogel, C., Adam, C. (2019). Agronomic performance of P recycling fertilizers and 
methods to predict it: a review, Nutrient Cycling in Agroecosystems, 115, 1-39. DOI: 
https://doi.org/10.1007/s10705-019-10010-7 

Kuhn, E., Rensch, D., Haueter, R., Kopp, J. (2013). Stand der Technik für die (mechanische) 
Entwässerung von Klärschlamm, Ermittlung und Beschreibung, AWEL Amt für Abfall, 
Wasser, Energie und Luft, Abteilungen Abfallwirtschaft und Betriebe sowie 
Gewässerschutz, Baudirektion Kanton Zürich, Schweiz, 16 S.  
http://docplayer.org/53056282-Stand-der-technik-fuer-die-mechanische-
entwaesserung-von-klaerschlamm.html (accessed on 2020-12-14) 

Liu, X., Xu, Q., Wang, D., Yang, Q., Wu, Y., Li, Y., Fu, Q., Yang, F., Liu, Y., Ni, B.J., Wang, Q., Li, 
X., 2019. Thermal-alkaline pretreatment of polyacrylamide flocculated waste activated 
sludge: process optimization and effects on anaerobic digestion and polyacrylamide 
degradation. Bioresource Technology, 281, 158–167. 
http://hdl.handle.net/10453/131838 

Metcalf & Eddy, Inc., Tchobanoglous, G., Stensel, H., Tsuchihashi, R. Burton, F. (2013). 
Wastewater Engineering: Treatment and Resource Recovery, Fifth Edition, McGraw-Hill 
Education, New York, 2018 p. ISBN 978-0-07-340118-8 

Muy, M., Phukana, R., Brader, G., Samad, A., Moretti, M., Haiden, B., Pluchonc, S., Roeste, K., 
Vlaeminck, S., Spiller, M. (2021). A systematic comparison of commercially produced 
struvite: Quantities, qualities and soil-maize phosphorus availability. Science of the total 
Environment, 56, 143726, 1-12. 
https://doi.org/10.1016/j.scitotenv.2020.143726 

NuReSys 2020: http://www.nuresys.be/references.html (accessed on 2020-12-14) 
Neyens, E., Baeyens, J. (2003). A review of thermal sludge pre-treatment processes to 

improve dewaterability. Journal of Hazardous Materials B98, 51-67. 
https://doi.org/10.1016/S0304-3894(02)00320-5 



D1.4 New approaches - Energy 

 

74 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Park, N., Chang, H., Jang, Y., Lim, H., Jung, J., Kim, W. (2020). Critical conditions of struvite 
growth and recovery using MgO in pilot scale crystallization plant. Water, Science and 
Technology, 81, 12, 2511-2521. https://doi.org/10.2166/wst.2020.306 

Phothilangka, P., Schoen, M., Wett, B. (2008). Benefits and drawbacks of thermal pre-
hydrolysis for operational performance of wastewater treatment plants. Water Science 
and Technology, 58, 8, 1547-1553. https://doi.org/10.2166/wst.2008.500 

Pilli, S., Yan, S., Tyagi, R., Surampalli, R. (2015). Thermal pretreatment of sewage sludge to 
enhance anaerobic digestion: a review. Critical Reviews in Environmental Science and 
Technology, 45, 6, 669-702. 

 https://doi.org/10.1080/10643389.2013.876527 
Rahman, M., Salleh, M., Rashid, U., Ahsan, A., Hossain, M., Ra, C. (2014). Production of slow 

release crystal fertilizer fromwastewaters through struvite crystallization – A review. 
Arabian Journal of Chemistry, 7, 139-155. 

 http://dx.doi.org/10.1016/j.arabjc.2013.10.007 
Razavi, A., Kaker, F., Koupaie, E., Hafez, H., Elbeshbishy, E. (2021). Biomethane production 

improvement by hydrothermal pretreatment of thickened waste activated sludge, Water, 
Science and Technology, 83, 2, 487-500 

 https://doi.org/10.2166/wst.2020.598 
Sengupta, S., Nawaz, T., Beaudry, J. (2015). Nitrogen and Phosphorus recovery from 

wastewater. Curr Pollution Rep, 1, 155-166. https://doi.org/10.1007/s40726-015-0013-1 
Shaddel, S., Ucar, S., Andreassen, J., Østerhus, S. (2019). Engineering of struvite crystals by 

regulating supersaturation – Correlation with phosphorus recovery, crystal morphology 
and process efficiency. Journal of Environmental Chemical Engineering, 7, 102918.  
https://doi.org/10.1016/j.jece.2019.102918 

Szymańska, M., Sosulski, T., Szara, E., Wąs, A., Sulewski, P., van Pruissen, G., Cornelissen, R. 
(2019). Ammonium sulphate from a bio-refinery system as a fertilizer - agronomic and 
economic effectiveness on the farm scale. Energies, 12, 4721, 1-15. 
https://doi.org/10.3390/en12244721 

Toutian, V., Barjenbruch, M., Unger, T., Loderer, C., Remy, C. (2020). Effect of temperature on 
biogas yield increase and formation of refractory COD during thermal hydrolysis of waste 
activated sludge. Water Research, 171, 115383.  

Watson, C., Clemens, J., Wichern, F. (2019). Plant availability of magnesium and phosphorus 
from struvite with concurrent nitrification inhibitor application. Soil Use and 
Management, 35, 4, 675-682. https://doi.org/10.1111/sum.12527 

Wilson, C., Novak, J. (2009). Hydrolysis of macromolecular components of primary and 
secondary wastewater sludge by thermal hydrolytic pretreatment. Water Research, 43, 18, 
4489-4498. 

Zhen, G., Lu, X., Kato, H., Zhao, Y., Li, Y. (2017). Overview of pretreatment strategies for 
enhancing sewage sludge disintegration and subsequent anaerobic digestion: current 
advances, full-scale application and future perspectives. Renewable and Sustainable 
Energy Reviews 69, 559–577. https://doi.org/10.1016/j.rser.2016.11.187 

Zhou, P., Meshref, M., Dhar, B. (2021). Optimization of thermal hydrolysis process for 
enhancing anaerobic digestion in a wastewater treatment plant with existing primary 
sludge fermentation. Bioresource Technology 321, 124498. 
https://doi.org/10.1016/j.biortech.2020.124498 

 



D1.4 New approaches - Energy 

 

75 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

3.2. Decentralized energy recovery from anaerobic 
membrane bioreactor in Spernal (UK) 

 
Authors: Ana Soares (UCRAN), Eleonora Paissoni (UCRAN), Pete Vale (STW), Matthew 
Palmer (STW) 
 

3.2.1. Description of the demo site 
 
Spernal wastewater treatment plant (WWTP) is a medium sized plant serving the towns of 
Redditch and Studley located approximately 24 km south of Birmingham (UK) (Figure 27). The 
site has a dry weather flow of 1,150 m3/h (or 27,6000 m3/day) serving 92,000 population 
equivalent (PE). Spernal WWTP includes a preliminary treatment, primary treatment, an 
activated sludge plant, secondary clarifiers, and sand filters. The treated effluent is discharged 
to the River Arrow, which is designated as a sensitive area under the Urban Wastewater 
Treatment Directive (UWWTD) and has an overall water body status of moderate under the 
Water Framework Directive (WFD). The sludge produced on site, and other local rural works, 
is further treated in anaerobic digesters and dewatered before being recycled to local 
farmland and industries. The biogas produced by digesters is burnt in combined heat and 
power (CHP) engines to produce heat and electricity. 
 

 
Figure 28 Location of the Spernal wastewater treatment plant (WWTP) within the United Kingdom (left) and local map 
(right).  

 
Spernal serves as Severn Trent Water’s “Urban Strategy Demonstration Site” where emerging 
technologies compatible with low energy demand, low greenhouse gas emissions and a 
circular economy approach are being evaluated (Figure 28). The “Urban Strategy 
Demonstration Site” contains all the infrastructure; power, wastewater feed, drainage, 
telemetry and biogas handling equipment necessary for the NEXT-GEN trials, together with 
office and laboratory facilities. Among the technologies tested is a multi-stream 
demonstration scale anaerobic wastewater treatment plant for carbon management and ion 
exchange processes for nutrient management (Figure 29). The demonstration plant 



D1.4 New approaches - Energy 

 

76 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

incorporates an anaerobic membrane bioreactor (AnMBR) complete with a membrane 
degassing unit to recover dissolved methane. AnMBR combines several benefits such as: no 
aeration energy for removal of COD/BOD, low sludge production and associated treatment 
efforts, biogas production (production of electricity/heat), pathogen and solids free effluent 
which can be re-used in several applications (e.g., farming and industrial use). The ion 
exchange (IEX) process enables targeted ammonia (N) and phosphorus (P) removal and 
recovery to produce a high-quality effluent whilst recovering calcium phosphate salts and 
ammonia sulphate solutions. 
 

 
Figure 29. Areal picture showing the Urban Strategy Demonstration Site at Spernal WWTP and the location where the 
NextGen demonstrator was built.  

 

 



D1.4 New approaches - Energy 

 

77 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 
Figure 30 Areal picture showing the NEXT-GEN demonstrator including the anaerobic membrane reactor and degassing 
unit (top) and the schematic representation of the process (bottom).  

 
The data gathered at the Spernal WWTP innovative technology flowsheet aims to 
demonstrate and showcase the viability of this transformative approach to wastewater 
treatment in cold- climate northern European countries, enabling a future of energy recovery 
combined with effective recovery of nutrients. The project confirms the optimal design and 
operating parameters to deliver a comprehensive energy balance and cost benefit 
assessment. 
 

3.2.2. Motivation of implementing circular economy 
solutions 

 
The water sector is a relatively large user of energy and a significant emitter of fugitive 
greenhouse gases (nitrous oxide and methane) it is therefore incumbent on water utilities to 
address the challenge of climate change by striving to reduce its carbon 
footprint.  Transitioning to a more circular way of operating; reducing the amount of energy 
and chemicals required in treating water and recovering and reusing the energy, materials 
and water that is plentiful in wastewater will become a central strategy of water utilities. 
 
The AnMBR/ion exchange flowsheet, once proven, can deliver an energy neutral wastewater 
treatment process, reduce process emissions by removing the main contributor to nitrous 
oxide emissions – biological nitrification and denitrification and facilitate resource recovery 
through producing a solids free disinfected effluent ideal for nutrient (N and P) recovery 
and/or the recovery of water and nutrients through fertigation. 
 

3.2.3. Actions and case study objectives 
 
The main objective of the Spernal demo case is the demonstration of an anaerobic membrane 
bioreactor (AnMBR) coupled with a membrane degassing unit to recover dissolved methane 
and thus increase biogas recovery and energy production through two scenarios as presented 
in Table 20. 



D1.4 New approaches - Energy 

 

78 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Table 21 Actions and objectives of the case study in Spernal. 
Case Study number  
& Name # 5 Spernal, Location: Spernal WWTP 

Subtasks Sub-Task 1.3.3 Decentralized energy recovery and usage from anaerobic 
MBR (Spernal) 

Technology 
baseline 

Spernal wastewater treatment plant serves as Severn Trent Water’s 
“Urban Strategy Demonstration Site” 

NextGen 
intervention  
in circular economy  
for water sector 

Biogas recovery and energy production throughout two scenarios: 
(1) CHP – electricity & heat (assuming an CHP engine efficiency of 40%)  
(2) Biogas upgrading and injection to the natural gas network 

TRL TRL 7→ 8 

Capacity 

Expected methane yields based on pilot scale work at Cranfield University: 
- At 20°C - 0.28 L CH4 /g COD removed  
- At 7°C - 0.19 L CH4 / g COD removed  
Assuming 90% removal of COD (from pilot trials):  
- Maximum production: 33 m3 CH4/day 
- Average: 11 m3 CH4/d 

Quantifiable target 
Electricity & heat produced for the two scenarios: 
1) 44 kWh/day and ~ 50kWh heat/d (assuming around 15% losses) 
2) 108 kWh/day 

 

3.2.4. Unique selling points 
 
Anaerobic membrane reactor combined with methane degassing system from effluent: 
 No aeration energy required for removal of chemical and biological oxygen demand 
 Low sludge production and associated treatment efforts 
 Chemical free process to remove methane from liquids 
 Up to 99% methane recovered from the dissolved fraction 
 Pathogen and solids free effluent which can be re-used in a number of applications (e.g. 

farming and industrial use) 
 Compact equipment with low footprint – low operation costs. 
 

3.2.5. Principal and main characteristics of the 
technology 

 
Anaerobic membrane bioreactor (AnMBR) 
Anaerobic membrane bioreactor (AnMBR) combines an upflow anaerobic sludge blanket 
reactor (UASB) with physical separation membranes, ultrafiltration (UF) for solid-liquid 
separation and membrane contactor for gas-liquid separation. As shown in Figure 30, the UF 
membrane system is integrated with the UASB through the recirculation line side-stream 
configuration and both technologies should be evaluated together. The combined 
technologies result in solids, organic contaminant removal from wastewater and biogas 
production for energy recovery. The AnMBR treats typically 200 m3/d (max 500 m3/d) of 
settled wastewater. In the UASB reactor (Waterleau), inoculated with mesophilic industrial 
[...]
UASB reactor for as long as possible to go through hydrolysis followed by the 3 other stages 
of anaerobic digestion and ultimately result in biogas production. Further to this, the solids 
should not find their way to the UF to avoid fouling issues. The total solids concentration in 
the UASB is being carefully monitored (Figure 34) to help inform the reactor stability but also 
when the reactor needs to be de-sludge. So far, the UASB has not yet been de-sludge, which 
is one of its advantages of the system, i.e., a very low sludge production.  
 



D1.4 New approaches - Energy 

 

85 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 
Figure 35 Total solids concentration in the UASB reactor to monitor the sludge blanket. 

 
Discussion 
The AnMBR operational efficiency was comparable to previous studies with variable influent 
municipal wastewater values for COD of 221 to 455 mg.L-1 and TSS of 45 to 479 mg.L-1 (Martin 
Garcia et al., 2013; Shin et al., 2014). The removal rates achieved for the COD and BOD5 were 
similar to Wang et al. (2018), which obtained 83 ± 7% and 90 ± 6%, respectively.  According 
to Ribera-Pi et al. (2020), a granular sludge inoculated AnMBR also achieved an sCOD removal 
of 43 ± 15%, once again very similar to this study. The removal efficiency of a self-forming 
hollow fibre dynamic membrane (i.e., membrane reactors made of materials with high pore 
size where the filtration cake enables the pore size of the reactor to be similar to 
ultrafiltration), analysed by Isik et al. (2019), was only around 42% and 34% for TSS and VSS, 
respectively. The correspondence of the reactors’ parameters to previous studies promoted 
the validity of the results and performed work. The temperature upon which the experiments 
were conducted was also mentioned in other studies, where Gouveia et al. (2015) operated 
with a temperature of 18 ± 2°C and Wang et al. (2018) of 16.3 ± 3.7°C.  
 
Regardless of the high COD influent in the systems, the methane yield reported was 
considered an average value. This was mainly because no solids could escape the system and 
hydrolysis was maximised during operation, which in turn impacted methane yields, ensuring 
they were high. In a study by Gouveia et al. (2015b), a municipal wastewater fed and pilot-
scaled AnMBR that operated at a similar temperature of 18°C and a lower COD of 74 to 225 
mg/L produced a methane yield of around 0.16-0.31 L CH4/g COD removed, which is 
comparable to this study. Similarly, another two AnMBR from the study by Ribera-Pi et al. 
(2020), which had a lower temperature of 9.7 ± 2.4°C, had methane yields of 018 -0.20 L CH4/g 
COD removed.  
 
Membrane contactor for methane degassing 
The dissolved methane concentration in the effluent of the AnMBR reached 7 mg/L in mid 
July 2022 (Figure 35).  
 



D1.4 New approaches - Energy 

 

86 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

 
Figure 36 Dissolved methane concentration in the AnMBR effluent between Jun-July 2022. 

 
The degassing plant is based around commercially sourced 3MTM Liqui-celTM industrial 
series membrane contactor units. This technology was selected following a feasibility 
assessment of other approaches including vortex and towers. Membrane degassing provides 
a vacuum and sweep gas to disturb the equilibrium of dissolved gases in the UF permeate.  
 
The specifications for the degassing system were as follows:  

- Membrane degas system capable of recovering methane from a UF membrane 
filtration system effluent to a dissolved methane concentration of 0.14 mg/L from an 
initial concentration of 20 mg/L (99% removal).  

- To meet this, 12 No. Liqui-celTM Membrane contactors (EXF-8x20) with supports were 
supplied by 3MTM.  

- The membranes are designed to operate at 2 Nm3/h at 60 mbar (a).  
- Liquid ring vacuum pump technology was chosen to generate the vacuum. 

The membrane contactors are not available as a package plant installation. This meant 
significant  

Design was required to engineer the following aspects:  
- Nitrogen generation for sweep gas  
- Water system and cooling for vacuum pump operation. This additionally was 

complicated by the relatively low potable water supply available and the explosive 
atmosphere requirements.  

- Clean in place (CIP) system using two separate chemicals and softened water for 
membrane cleaning  

- Pipework installation that could satisfy the explosive atmosphere regulations.  
- Detailed dangerous substances and explosive atmospheres (DSEAR) investigations 

around this design and the interface with the works. Given that this plant required 
multiple pieces of equipment from different suppliers, the interface required 
significant design input.  



D1.4 New approaches - Energy 

 

87 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

- The interface with the UF plant and other works returns. A significant amount of 
instrumentation is required to maintain plant safety if monitors record errant readings 
for factors such as temperature, pH, gas flow.  

The system was commissioned in August 2021. However, throughout the initial operation the 
following significant issues were identified:  
 

1. Pressure testing of the contactors was not possible, therefore leaks during 
commissioning were encountered and were challenging to identify. Detailed testing 
of the membrane building for hazardous gases was required.  

2. The complexity of the degassing process ensures that if the plant is offline, restarting 
the degassing system can be challenging. The contractor has advised that automation 
of the CIP and sweep gas systems would likely be required for larger scale systems to 
be operable.  

3. The system is designed to shut down on instrumentation failures. This means that 
probe faults, caused a number of degassing plant shut downs. Similar interlocks on 
upstream processes also caused degassing plant shutdowns.  

4. Degassing systems remove the gases in solution. The higher than anticipated presence 
of H2S in the UF permeate means that high levels of H2S were removed in the offgas. 
This increased the likelihood of corrosion. Corrosion of the water trap seals (for the 
liquid ring vacuum pump) has been observed in this trial.  

5. Many of the items are therefore bespoke or require site specific integration. 
Replacement of these items is therefore not a straightforward process.  

 
Initial results (not presented here) showed that the degassing system was functional. 
However, multiple issues with operating the pilot plant between Aug 2021 and Dec 2021 
mean that any data from this period is not reliable. Some of these plant shut downs are 
attributable to specific instrumentation or equipment issues with the degassing plant. For 
example, the nitrogen generator required a replacement of the internal thermometer.  
 
The AnMBR pilot was taken offline between January and March 2022. Re-commissioning of 
the AnMBR plant demonstrated very poor performance with minimal methane production as 
discussed elsewhere in this report. This was attributed to bacterial community changes 
associated with a long period of non-operation.  
 
The decision was taken to re-seed the AnMBR UASB on the 8th of June 2022. Unfortunately, 
during the period between March and June 2022, the aforementioned corrosion of the water 
trap seals occurred. As such, the degassing plant had to be taken offline whilst a replacement 
and fix for the problem could be found. The water trap has not been replaced since June 2022 
and as such the degassing plant has been non-operational during the data period presented 
in this report.  
 
As such, there is no reliable and representative degassing plant data available to assess the 
viability of this approach for methane recovery.  
 
Severn Trent have continued to try and to fix the water trap mechanical fault preventing 
degassing plant operation since June 2022. Simultaneously, the membrane solids removal 



D1.4 New approaches - Energy 

 

88 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

performance has declined. If the degassing was reinstated, it is likely that the residual solids 
deposition on the membrane contactor would undermine the performance of the membrane. 
Similar issues around fouling as found elsewhere on the plant may occur as well if not 
addressed. The membrane performance is therefore being investigated as a pre-requisite for 
degassing plant reinstatement.  
 
In addition, a review of the AnMBR pilot plant overall has identified twenty items (including 
the water trap replacement and membrane performance issues previously raised) that need 
to be changed or fixed to maintain consistent operation. Severn Trent are investigating these 
items and progressing them if amenable. When consistent operation of the three constituent 
parts (UASB, UF, degassing) can be achieved, a further review of the efficacy of the degassing 
system will be viable.  
 

3.2.8. Comparison of the baseline situation and the 
NextGen KPIs 

 
The existing Spernal WWTP constitutes the base case to provide a comparison to the NextGen 
Spernal demonstrators. 
 
The baseline case (Table 24):  
The Spernal WWTP is a medium sized plant and treats an average daily flow of 27 ML/d to a 
10 mg BOD/L, 25 mg TSS/L, 5 to 10 mg NH4/L and 2 mg P/L standard. The plant includes a 
preliminary treatment (6 mm screening and grit removal), conventional primary settlement 
tanks with iron dosing for P removal, secondary treatment comprising of trickling filters for 
33% of the flow and activated sludge for the remainder and tertiary sand filters.  
 
Effluent from the plant presents COD of 44.6 ± 11.5 mg/L, BOD of 3.6 ± 2.7 mg/L total 
suspended solids (TSS) of 9.8 ± 6.8 mg/L; a total nitrogen (TN) content of 34.5 ± 5.18 mg/L, 
and a total phosphorous (TP) of 1.18 ± 0.3 mg/L. In this case, the quantity of microorganisms 
for both influent and effluent is not shown as it is not measured regularly. The overall quality 
of both influent and effluent is better during the winter period.  
 
Around 14.62 ton/day (1.061 kg VS/m3·d) sludge produced from primary settlement tanks is 
treated by anaerobic digestion process. It produces about 13,156 m3/day biogas containing 
40.2-63.7% methane (average 53.6%). The total methane gas production ranges from 216.4 
to 999.9 L·CH4/kg VS (average 507.25 L·CH4/kg VS). Dewatered sludge of 0.297 ton/day is 
reused for farmlands and industries. 
 
 



  Ta
bl

e 
25

 B
as

e 
ca

se
 S

pe
rn

al
 W

W
TP

 fl
ow

 ra
te

s,
 st

an
da

rd
 in

flu
en

t a
nd

 e
ffl

ue
nt

 p
ar

am
et

er
s. 

Pa
ra

m
et

er
 

U
ni

ts
 

M
ea

n 
va

lu
e 

St
an

da
rd

 
de

vi
at

io
n 

Fr
eq

ue
nc

y 
of

 th
e 

m
ea

su
re

s 
Su

m
m

er
 

m
ea

n 
va

lu
e 

St
an

da
rd

 
de

vi
at

io
n 

W
in

te
r 

m
ea

n 
va

lu
e 

St
an

da
rd

 
de

vi
at

io
n 

Co
ns

id
er

ed
 

ye
ar

s f
or

 th
e 

an
al

ys
is 

In
flu

en
t 

Fl
ow

ra
te

 
m

3 /h
 

12
67

 
44

7 
Da

ily
 

11
14

 
34

4 
14

22
 

48
4 

20
18

 
Ef

flu
en

t 
Fl

ow
ra

te
 

m
3 /h

 
10

97
 

32
4.

7 
Da

ily
 

92
1.

4 
19

5.
8 

12
8 

33
0.

7 
20

18
 

In
flu

en
t t

o 
th

e 
Sp

er
na

l 
W

W
TP

 

CO
D 

m
g 

O
2/

L 
86

1.
2 

52
0.

8 
Tw

ic
e 

pe
r m

on
th

 
94

7.
7 

60
4.

5 
75

9 
40

5.
1 

20
18

 
BO

D 5
 

m
g 

O
2/

L 
27

6.
1 

17
2.

3 
Tw

ic
e 

pe
r m

on
th

 
32

2.
7 

19
2.

8 
22

1.
1 

13
2.

3 
20

18
 

TS
S 

m
g/

L 
51

5.
2 

30
0.

6 
Tw

ic
e 

pe
r m

on
th

 
53

6.
9 

35
8.

3 
48

9.
6 

22
8.

9 
20

18
 

TN
 

m
g 

N
/L

 
32

.6
 

7.
1 

tw
ic

e 
pe

r m
on

th
 

34
.7

 
4.

3 
30

 
9 

20
18

 
N

H4
-N

 
m

g 
N

/L
 

31
 

8.
2 

Tw
ic

e 
pe

r m
on

th
 

34
.2

 
4.

6 
27

.2
 

10
 

20
18

 
TP

 
m

g 
P/

L 
7.

5 
3.

3 
Tw

ic
e 

pe
r m

on
th

 
8.

46
 

3.
5 

6.
3 

2.
9 

20
18

 

Ef
flu

en
t 

fr
om

 th
e 

Sp
er

na
l 

W
W

TP
 

CO
D 

m
g 

O
2/

L 
44

.6
 

11
.5

 
Tw

ic
e 

pe
r m

on
th

 
43

.6
9 

11
.1

 
45

.7
 

12
.4

 
20

18
 

BO
D 5

 
m

g 
O

2/
L 

3.
6 

2.
7 

Tw
ic

e 
pe

r m
on

th
 

4.
2 

2.
7 

2.
9 

2.
6 

20
18

 
TS

S 
m

g/
L 

9.
8 

6.
9 

Tw
ic

e 
pe

r m
on

th
 

7.
2 

3.
6 

12
.8

 
8.

6 
20

18
 

TN
 

m
g 

N
/L

 
34

.5
 

5.
2 

Tw
ic

e 
pe

r m
on

th
 

34
.1

 
5.

6 
35

 
4.

9 
20

18
 

N
H4

-N
 

m
g 

N
/L

 
2.

4 
1.

1 
Tw

ic
e 

pe
r m

on
th

 
2 

1 
2.

8 
1.

1 
20

18
 

TP
 

m
g 

P 
/L

 
1.

2 
0.

3 
Tw

ic
e 

pe
r m

on
th

 
1.

2 
0.

3 
1.

1 
0.

3 
20

18
 

   



D1.4 New approaches - Energy 

 

90 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

The demonstration scale at Spernal was overdesigned in relation to energy consuming 
equipment, such as pumps, blowers, compressors, instrumentation, standby and duty 
equipment, etc. This was necessary to have high flexibility of operation within the plant 
operation to allow for a wide range of conditions to be investigated during the study and 
reduce risk. As such the energy consumption at Spernal was significantly higher than the 
expected in an efficiently design full-scale plant without the need for extra redundancy. To 
overcome this, the energy balance at Spernal was estimated using standard equations.  
 
Energy consumption:  
 
The pumps energy was estimated according to Equation 6 (Kong et al., 2021): 
 

𝐸𝐸𝑐𝑐 =
ρ ∗ 𝑔𝑔 ∗ 𝐻𝐻

1000 ∗ 3600 ∗ η 
 Equation 6 

 
The density of wastewater ρ was considered 1000 kg/m3, with the pump’s efficiency η being 
set to 80% and a hydraulic pressure head (H) of 3 m. 
 
The energy demand of the MBR permeate pumps can be calculated by accounting for the 
average transmembrane pressure (TMP) kPa in every operational condition in Equation 7 
(Kong et al., 2021): 
 

𝐸𝐸𝑐𝑐 =
𝑇𝑇𝑀𝑀𝑃𝑃 ∙ 𝑄𝑄

𝜂𝜂
 Equation 7 

 
The gas blowers in MBR also had a significant energy demand and were considered in this 
study, using Equation 8 and Equation 9 (Verrecht et al., 2008, Judd, 2010): 
 

𝑘𝑘 =
𝑃𝑃𝐴𝐴,1𝑇𝑇𝐴𝐴,1𝜆𝜆

2.73 ∙ 105𝜂𝜂(𝜆𝜆 − 1)
��
𝑃𝑃𝐴𝐴,2

𝑃𝑃𝐴𝐴,1
�

(1−�1𝜆𝜆�)

− 1� Equation 8 

𝐸𝐸𝑐𝑐 =
𝑘𝑘 ∙ 𝑆𝑆𝑆𝑆𝑆𝑆𝑚𝑚 ∙ 1000

𝐽𝐽 ∙ 3600
 Equation 9 

 
The energy factor k was calculated considering the absolute temperature TA,1, which was 293 
K. The inlet or atmospheric pressure and outlet pressures PA,1 and PA,2, respectively, were 
calculated using the expressed membrane height. Furthermore, the efficiency of the blower 
η was defined as 60% and the heat capacity ratio of biogas λ (Martin et al., 2011). Using this 
factor, the consumption Ec was estimated by including the flux J and specific gas demand per 
unit of membrane area SGDm at the condition operated. 
 
Energy production: 
 



D1.4 New approaches - Energy 

 

91 

This project has received funding from the European Union’s Horizon 2020 research and innovation 
programme under grant agreement N°776541 

Concentrating on the pumps as the primary source of energy demand for every operated 
reactor, the consumption of the feeding and recirculation pumps (Ec) was estimated 
according to Equation 10 (Kong et al., 2021): 
 

𝐸𝐸𝑐𝑐 =
ρ ∗ 𝑔𝑔 ∗ 𝐻𝐻

1000 ∗ 3600 ∗ η 
 Equation 10 

 
The density of wastewater ρ was considered 1000 kg/m3, with the pump’s efficiency η being 
set to 80% and a hydraulic pressure head (H) for the reactor. 
 
The energy demand of permeate pumps can be calculated by accounting for the average TMP 
kPa in every operational condition in Equation 11 (Kong et al., 2021): 
 

𝐸𝐸𝑐𝑐 =
𝑇𝑇𝑀𝑀𝑃𝑃 ∙ 𝑄𝑄

𝜂𝜂
 Equation 11 

 
The gas blowers in MBR also had a significant energy demand and were considered in this 
study, using Equation 12 and Equation 13 (Verrecht et al., 2008, Judd, 2010): 